TURF TRACER.HP

For Serial Nos.

720,000 & Higher
Part No. 4500-210 Rev. C




PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
36" MOWET DECK ...uviiiiiiiiiie et 3-4
48" MOWET DECK ...t 5-6
52" MOWET DECK ...vvviiiiiiiiiiiie e 7-8
DECAIS ...t 17-18
Electrical GroUPD......oo i 15
ENgine DEeCK GroUpP ...c.uuviiiiiiieieii e 9-12
HYdrauliCS GrOUP.....ooieeeieiiiie et e 19
Upper Handles & Controls, ECS...........ccoooviiiiiiiieeeeeeeen, 13-14
WINNG DIagramS.......oveeeieieiiie et e e e eaa e 16



36" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-414386 Shield, Belt (1-413098-01) W/Decals .....1 41 | 3296-29 Nut, Nyloc 5/16-18........cccevvvveeiieiennne. 2
2 | 1-323385 KNOD ..o 4 42 | 32128-20 Nut, Whizlock 5/16-18..........ccccceveeruennene 3
3 | 1-323417 WaAShET ..o 4 43 | 322-5 Screw, HH 5/16-18 X L.....ccccocvvervvennnenne. 2
4 | 1-414309 WId, Support (1-412108-01) 44 | 1-603001 Rod, Deck SUupport ........cccoevveeevieeennee. 2

W/Bushings & Decals.............cccccueeernnee. 1 45 | 1-806332 Rollpin, 1/4 X 1 1/2 ....ccoviiiiiiieiiiee, 2
5 | 1-413425 Spacer, Front Deck Support................... 2 46 | 322-2 Screw, HH 5/16-18 X 5/8.........ccccocvveennn 3
6 | 1-513336 Bushing, Deck Support ............ 2 47 | 1-414383 WId, Deck (1-412104-01) W/Decals,
7 | 302-61 Zerk, 45° 1/4-28 .....ccoviieiieieieeen 2 Discharge Baffle & Support Rods........... 1
8 | 1-323539 SPACET ...eiiiiiiiiiiii e 2 48 | 1-522480-01 Baffle, Discharge ........cccccoocviiniiieninncnne 1
9 | 1-413525 Link, Deck SUpport........ccccovcvveeiiineennnee. 2 49 | 1-613204 Balljoint.........ooociviiiiii 2
10 | 323-7 Screw, HH 3/8-16 X 1 1/4 .......ccovuuneeeeenn. 20 50 | 323-13 Screw, HH 3/8-16 X 2 3/4......ccceevvunneenn. 1
11 | 3220-3 Nut, Jam 3/8-24 .......cccviiieeeiiiiieeeeee 2 51 | 98-5961 Screw, HH 3/8-16 X 4 Gr8.........ccccuvveeen. 1
12 | 32120-33 Ring, Retaining .........cccccveeviiieiiiiccnne. 2 52¢ | 1-603299 Roller, Antiscalp.........cccccvvirieiinciiiennnn. 1
13 | 1-806009 Hairpin, Cotter #206............cccocvcvveennnen. 4 53 | 99-2842 SPACET ....ociiiiiiiiiii e 1
14 | 302-52 Zerk, 1/8-27 Str....evveviiieeiiieciieceee 2 54 | 1-513809 Bearing. Roller Bearing............c.cccoceeee. 2
15 | 323-6 Screw, HH 3/8-16 X L.....ccccovviviieiniiienns 2 55 | 1-603050 Bushing Spacer .........cccccoeiriiiiciicnnnen. 2
16 | 3253-5 Washer, Lock 3/8 Heavy .......... .2 56 | 323-9 Screw, HH 3/8-16x1 3/4.... 2
17 | 109-6658 Nut, Nyloc 3/8-16 FIg ......coeeeviiiiiieieeene 2 57% | 1-414521 Link, Assembly..........ccccoeieiiiiiiiiiieeeene 2
18 | 1-303514 Bearing, Flange.........ccccccccoviiiiiinccnnnnn. 4 58 | 1-411532 Kit, Link Assembly ...........cccocovevciiennn. 2
19 | 3217-9 Nut, HeX 1/2-13......coovvvviviiiiiiiiieeeieeeeeees 2 59 | 103-0320 Asm, Deck Complete.........cccvveeeeeninnnnes 1
20 | 3253-7 Washer, Lock 1/2.......cccooeviiiiiiiiiieine, 2 60 | 3217-46 Nut, HH 3/4-16 Heavy..........cccccocvvennen. 2
21 | 1-522143-01 WId, CaSEEr .....ccuveeiiiiieeiiiee e 2 61 | 103-2802 Washer, Spring Disc 3/4 ..........cccccovunnn. 2
22 | 325-20 Screw, HH 1/2-13 X 6.....cccvvevveeniene 2 624 | 1-413424 Sheave W/ Hub..........ccccoooviniiiiine 2
23 | 3290-357 Nut, Whizlock 3/8-16.... 634 | 103-1330 Guard, Bearing Top ...
24 | 98-5975 Woasher, Spring Disk 3/8 64 | 103-8280 Asm, Cutter Housing W/Bearings
25 | 109-5958 Screw, Hex Flange 1/2-20............cccceeue. 2 65 | 103-9081 Asm, Cutter Housing Complete............. 2
26 | 103-3037 Bushing, Splined 66 | 103-2171 Kit, Tire & Wheel Asm W/Spacer 2
27 | 103-2431-01 WId, Discharge Chute 67 | 103-2535 Spacer, Guard Bottom ............cccccceeeenne 2
28 | 1-413094 Belt, DECK DIive .......ccovvueeeiiiiieiiieeeiee 1 68+01| 103-9071 Kit, SPINAIE ..o 2
29 | 103-3330 Spring, EXtension.........c.ccccevviiiiiniicens 1 69 | 1-807268 Key, Machine 1/4 x 3/16 X 1........c..cc...... 2
30 | 3296-39 Nut, Nyloc 3/8-16 .......cccvveeriieeiiiieciee. 13 70 | 103-6402 Blade, 18.00 Notched ..........cccccocvvennnnnn. 2
31 | 103-3506 Seal, Single Lip ....ccoovveeiiiieeiiieeieeeee 1 ® | 103-6392 Blade, 18.00 Mulching ..........ccccocvvennen. 2
32 | 32120-10 Ring, Retaining .........ccccocveeeviiiiiieeeeee 2 103-6387 Blade, 18.00 Low Lift
33 | 302-40 Zerk, 90° 1/4-28..... 103-6382 Blade, 18.00 Solid.........
34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-6397 Blade, 18.00 Extreme
35 | 3256-24 Washer, 3/8 SAE .......ccccccveiiiiiiiiieeeee 2 71 | 1-513547 SPACEN i 2
36 | 1-413099 Pulley, [dler ... 1 72 | 1-513810 BUSHING ..oooiiiiiiiiiie e 4

37% | 103-8584 Kit, Idler Arm (103-7327-03) W/Brgs ...... 1 73 | 106-7159 O-RiNG et 2
38 | 103-3504 Bearing, Spherical............cccocveiiiieennnen. 2 74 | 103-5677 SPACET ....oiiiiiiiiiiiie e 1
39 | 1-613098 Pulley, [dler ... 1 75 | 103-3505 Seal, Double, Lip .....coveeriiiiiiiiiiiiiiieen. 1
40 | 1-413113 Bushing, Idler ..., 1 76 | 103-2916 Guard, TOP «eeeeeeiireiiee e 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

& Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

* Link assembly nominal length is 6.89” (or approximately 6 7/8") between center of ball joint and center of furthest
hole. See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are
equally supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK363Q(36").

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.

® Idler arm kit also includes items 24 & 51.

O Kitincludes items 25, 26, 60, 61, & 69.




36" MOWER DECK

|| 689" (678"

Install open end 28
of seal outward
Torque to
140-145 ftdbs

25
Torque to
55-60 ft-bs

—65

Apply lubricant to threads

as needed to prevent seizing. /

Copper based antiseize preferable.
Grease is an acceptable subsfitute.

59



48" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-414387 Shield, Belt (1-413101-01) W/Decals .....1 43 | 322-5 Screw, HH 5/16-18 X L1.......cocvvvveviniennns 2
2 | 1-323385 KNOD .o 4 44 | 1-603001 Rod, Deck SUupport ........cccoevveeeiieeennee. 2
3 | 1-323417 WaSher .......cooviiiiiiiie e, 4 45 | 1-806332 Rollpin, 1/4 X 1 1/2 ....coovviiiiiiiieiiiceee. 2
4 | 1-414310 WId, Support (1-412110-01) 46 | 322-2 Screw, HH 5/16-18 X 5/8.........ccccocvveenne 3

W/Bushings & Decals.............cccccueeernnee. 1 47 | 1-414384 WId, Deck (1-412106-01) W/Decals,
5 | 1-413425 Spacer, Front Deck Support................... 2 Discharge Baffle & Support Rods
6 | 1-513336 Bushing, Deck Support ............ 2 48 | 1-522480-01 Baffle, Discharge
7 | 302-61 Zerk, 45° U/4-28 ......cocovveiiiiiiiee 2 49 | 1-613204 Balljoint......ccoveviiiieiieeee e
8 1-323539 SPACET .. 2 50 | 323-13 Screw, HH 3/8-16 X 2 3/4......ccccevvunneenn. 2
9 1-413525 Link, Deck Support.........cccceeviiiviieeeennnnne 2 51 | 98-5961 Screw, HH 3/8-16 x 4 Gr8...................... 1
10 | 323-7 Screw, HH 3/8-16 X 1 1/4 .........ovvvvvvnnnnen. 26 524 | 1-603299 Roller, Antiscalp........cooovveeeeeiiiiiiiieeene 4
11 | 3220-3 Nut, Jam 3/8-24 .......cccviiieeeiiiiieeeeee 2 53 | 99-2842 SPACET ..ttt 4
12 | 32120-33 Ring, Retaining .........cccccveeviiieiiiiccnne. 2 54 | 1-513809 Bearing. Roller Bearing............c.cccccouee. 2
13 | 1-806009 Hairpin, Cotter #206............cccocvcvveennnen. 4 55 | 1-603050 Bushing Spacer .........cccccoeivieiiiciiennnen. 2
14 | 302-52 Zerk, 1/8-27 Stro.cccueeeeeeeeeieiiiieee e 2 56 | 323-9 Screw, HH 3/8-16x1 3/4........cccovvvvvneeenn. 2
15 | 323-6 Screw, HH 3/8-16 X 1........uvvvvvvrerininnnnnns 2 57% | 1-414521 Link, Assembly..........ccccoeieiiiiiiiiiienee
16 | 3253-5 Washer, Lock 3/8 Heavy .......... .2 58 | 103-2970-01 Shield, Belt
17 | 109-6658 Nut, Nyloc 3/8-16 FIg ......coeeeviiiiiieieeene 4 59 | 3256-3 Washer, 5/16 Std
18 | 1-303514 Bearing, Flange..........ccccccceiviiieinnnns 4 60 | 1-800017 Bolt, HH 5/16-18 x 3 1/4 Tap......ccccceevnne. 2
19 | 3217-9 Nut, HeX 1/2-13 ... 2 61 | 1-411532 Kit, Link Assembly .........cccccoeviiiiiinnennnne 2
20 | 3253-7 Washer, Lock 1/2.......cccooeviiiiiiiiiieine, 2 62 | 103-0321 Asm, Deck Complete...........cccocvveeiiinnenne 1
21 | 1-522143-01 WId, CaSEEr .....ccuveeiiiiieeiiiee e 2 63 | 3217-46 Nut, HH 3/4-16 Heavy..........cccccocvvennen. 3
22 | 325-20 Screw, HH 1/2-13 X 6..ccovvvveeiiiieeiiieeee 2 64 | 103-2802 Washer, Spring Disc 3/4 ..........cccccovuenn. 3
23 | 3290-357 Nut, Whizlock 3/8-16.... 654 | 1-413424 Sheave W/ Hub.............
24 | 98-5975 Woasher, Spring Disk 3/8 664 | 103-1330 Guard, Bearing Top
25 | 109-5958 Screw, Hex Flange 1/2-20............cccceeue. 3 67 | 103-8280 Asm, Cutter Housing W/Bearings........... 3
26 | 103-3037 Bushing, Splined 68 | 103-9081 Asm, Cutter Housing Complete .. 3
27 | 103-2431-01 WId, Discharge Chute 69 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2
28 | 1-413093 Belt, DECK DIive .......ccovvueeeiiiiieiiieeeiee 1 70 | 103-2535 Spacer, Guard Bottom ............cccccceeeennne 3
29 | 103-3330 Spring, EXtension.........c.ccccevviiiiiniicens 1 714+0| 103-9071 Kit, SPINIE ..o 3
30 | 3296-39 Nut, Nyloc 3/8-16 .......cccvveeriieeiiiieciee. 19 72 | 1-807268 Key, Machine /4 x 3/16 X 1...........cc...... 3
31 | 103-3506 Seal, Single Lip ....ccoovveeiiiieeiiieeieeeee 1 73 | 103-6401 Blade, 16.25 Notched ..........cccccocvvennnne. 3
32 | 32120-10 Ring, Retaining .........cccccveeviiieininccnne. 2 ® | 103-6391 Blade, 16.25 Mulching ..........ccccccovvennen. 3
33 | 302-40 Zerk, 90° 1/4-28..... 103-6386 Blade, 16.25 Low Lift.... e 3
34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-6381 Blade, 16.25 Solid.........cccccceeviiiiiiieeenne 3
35 | 3256-24 Washer, 3/8 SAE .......ccccccveiiiiiiiiieeeee 3 103-6396 Blade, 16.25 EXtreme ..........ccccuvveveeeenne 3
36 | 1-413099 Pulley, IdIer ..., 1 74 | 1-513547 SPACET ...eiiiiiiiiiiiei e 2

37% | 103-8585 Kit, Idler Arm (103-7356-03) W/Brgs ...... 1 75 | 1-513810 BUSHING ..oooiiiiiiiiiieee e 4
38 | 103-3504 Bearing, Spherical............cccocveiiiieennnen. 2 76 | 106-7159 O-RiNG ...oeiiiiieiiic e 2
39 | 1-613098 Pulley, IdIer ..., 1 77 | 103-5677 SPACET ....oiiiiiiiiiiii e 1
40 | 1-413113 Bushing, Idler ..., 2 78 | 103-3505 Seal, Double, Lip .....ooveeiiiiiiiiiieiiiiieen. 1
41 | 3296-29 Nut, Nyloc 5/16-18 ........ccevveeiiiiiiieaeeeane 8 79 | 103-2916 Guard, TOP «eeeeeeiiriiiee e 1
42 | 32128-20 Nut, Whizlock 5/16-18..........cccccvvveeeeennnn. 3 80 | 109-0977 Pulley, Idler.........cooiiiiiiiiiieieeeee 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

¢ Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

* Link assembly nominal length is 6.89” (or approximately 6 7/8") between center of ball joint and center of furthest
hole. See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are
equally supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK483Q(48").

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.

% Idler arm kit also includes items 24 & 51.

O Kitincludes items 25, 26, 63, 64, & 72.




48" MOWER DECK

Install open end
of seal outward

| 6.89"(67/8")

Torque to
6 140-145 ftlbs
64
65
="
66\?

|
~
—

&
P
b

25
Torque to
5560 ft-lbs

Apply lubricant to threads /
as needed to prevent seizing.

Copper based antiseize preferable.

Grease is an acceptable substitute.

——62



52" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-414388 Shield, Belt (1-413303-01) W/Decals .....1 43 | 322-5 Screw, HH 5/16-18 X L1.......cocvvvveviniennns 2
2 | 1-323385 KNOD .o 5 44 | 1-603001 Rod, Deck SUupport ........cccoevveeeiieeennee. 2
3 | 1-323417 WaSher .......cooviiiiiiiie e, 5 45 | 1-806332 Rollpin, 1/4 X 1 1/2 ....coovviiiiiiiieiiiceee. 2
4 | 1-414311 WId, Support (1-412317-01) 46 | 322-2 Screw, HH 5/16-18 X 5/8.........ccccocvveenne 6

W/Bushings & Decals.............cccccueeernnee. 1 47 | 1-414385 WId, Deck (1-412313-01) W/Decals,
5 | 1-413425 Spacer, Front Deck Support................... 2 Discharge Baffle & Support Rods
6 | 1-513336 Bushing, Deck Support ............ 2 48 | 1-602913-01 Baffle, Discharge
7 | 1-411532 Kit, Link Assembly............ccocoeeininiennnne. 2 49 | 1-613204 Balljoint........oooviiiiiiie e
8 1-323539 SPACET ...t 2 50 | 323-13 Screw, HH 3/8-16 X 2 3/4......ccccevvunneenn. 2
9 1-413525 Link, Deck Support.........cccceeviiiviieeeennnnne 2 51 | 98-5961 Screw, HH 3/8-16 x4 G8....................... 1
10 | 323-7 Screw, HH 3/8-16 X 1 1/4 .........ovvvvvvnnnnen. 26 524 | 1-603299 Roller, Antiscalp........cooovveeeeeiiiiiiiieeene 6
11 | 3220-3 Nut, Jam 3/8-24 .......cccviiieeeiiiiieeeeee 2 53 | 99-2842 SPACET ..ttt 6
12 | 32120-33 Ring, Retaining .........cccccoveeviiieiiiiccne. 2 54 | 1-513809 Bearing. Roller Bearing............c.cccccouee. 2
13 | 1-806009 Hairpin, Cotter #206............cccocvcvveennnen. 4 55 | 1-603050 Bushing Spacer .........cccccoeivieiiiciiennnen. 2
14 | 302-52 Zerk, 1/8-27 Stro.cccueeeeeeeeeieiiiieee e 2 56 | 323-9 Screw, HH 3/8-16x1 3/4........cccovvvvvneeenn. 2
15 | 323-6 Screw, HH 3/8-16 X 1........uvvvvvvrerininnnnnns 2 57% | 1-414521 Link, Assembly..........ccccoeieiiiiiiiiiienee 2
16 | 3253-5 Washer, Lock 3/8 Heavy .... .2 58 | 103-2971-01 Shield, Belt
17 | 1-373034 WaShEr ......oovvvieiiiieiieieeeeeeeeeeeeeeeeeeeee 2 59 | 103-0322 Asm, Deck Complete
18 | 1-303514 Bearing, Flange..........ccccccceiviiieinnnns 4 60 | 302-61 Zerk, 45° 1/4-28 ......ooeeiiiiiiiieeee 2
19 | 3217-9 Nut, HeX 1/2-13 ... 2 61 | 3217-46 Nut, HH 3/4-16 Heavy............ccccuveeeeenne 3
20 | 3253-7 Washer, Lock 1/2.......cccooeviiiiiiiiiieine, 2 62 | 103-2802 Washer, Spring Disc 3/4 ..........cccccovuenn. 3
21 | 1-522143-01 WId, CaSEEr .....ccuveeiiiiieeiiiee e 2 634 | 1-413424 Sheave W/ Hub.........ccccoiiiiniiis 3
22 | 325-20 Screw, HH 1/2-13 X 6..ccovvvveeiiiieeiiieeee 2 644 | 103-1330 Guard, Bearing TOp ....ccooovveerieeeniinienns 3
23 | 3290-357 Nut, Whizlock 3/8-16.... 65 | 103-8280 Asm, Cutter Housing W/Bearings .3
24 | 98-5975 Woasher, Spring Disk 3/8 66 | 103-9081 Asm, Cutter Housing Complete............. 3
25 | 109-5958 Screw, Hex Flange 1/2-20............cccceeue. 3 67 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2
26 | 103-3037 Bushing, Splined 68 | 103-2535 Spacer, Guard Bottom .. e 3
27 | 1-602571-01 WId, Discharge Chute 69+0| 103-9071 Kit, SPINIE ... 3
28 | 1-413308 Belt, DECK DIive .......ccovvueeeiiiiieiiieeeiee 1 70 | 1-807268 Key, Machine 1/4 x 3/16 X 1...........cc...... 3
29 | 103-3330 Spring, EXtension.........c.ccccevviiiiiniicens 1 71 | 3256-3 Washer, 5/16 Std........c.cccovveviriiieeiinnene 8
30 | 3296-39 Nut, Nyloc 3/8-16 .......cccvveeriieeiiiieciee. 19 72 | 103-6402 Blade, 18.00 Notched ..........cccccocvvennnnnn. 3
31 | 103-3506 Seal, Single Lip ....ccoovveeiiiieeiiieeieeeee 1 ® | 103-6392 Blade, 18.00 Mulching ..........ccccocvvennen. 3
32 | 32120-10 Ring, Retaining .........ccccocveeeviiiiiieeeeee 2 103-6387 Blade, 18.00 Low Lift
33 | 302-40 Zerk, 90° 1/4-28..... 103-6382 Blade, 18.00 Solid.........
34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-6397 Blade, 18.00 Extreme
35 | 3256-24 Washer, 3/8 SAE .......ccccccveiiiiiiiiieeeee 3 73 | 1-513547 SPACEN i 2
36 | 1-413099 Pulley, [dler ... 1 74 | 1-513810 BUSHING ..oooiiiiiiiiiie e 4

37% | 103-8585 Kit, Idler Arm (103-7356-03) W/Brgs ...... 1 75 | 106-7159 O-RiNG et 2
38 | 103-3504 Bearing, Spherical............cccocveiiiieennnen. 2 76 | 103-5677 SPACET ....oiiiiiiiiiiiie e 1
39 | 1-613098 Pulley, [dler ... 1 77 | 103-3505 Seal, Double, Lip .....coveeriiiiiiiiiiiiiiieen. 1
40 | 1-413113 Bushing, Idler ..., 2 78 | 103-2916 Guard, TOP «eeeeeeiireiiee e 1
41 | 3296-29 Nut, Nyloc 5/16-18 ........ccevveeiiiiiiieaeeeane 10 79 | 109-0977 Pulley, Idler.........ccooiiiiiiiiiieeeeee 1
42 | 32128-20 Nut, Whizlock 5/16-18..........cccccvveeeeeeann. 6

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

¢ Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

* Link assembly nominal length is 6.89” (or approximately 6 7/8") between center of ball joint and center of furthest
hole. See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are
equally supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK523Q(527).

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

% Idler arm kit also includes items 24 & 51.

O Kitincludes items 25, 26, 61, 62, & 70.




52" MOWER DECK

Install open end
of seal outward

| 6.80"(67/8")

Torque to

61— 140-145 ftlbs
62—

Torque to
55-60 ftdbs

59

Apply lubricant to threads /
as needed to prevent seizing.

Copper based antiseize preferable.
Grease is an acceptable substitute.



ENGINE DECK GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1< | 323-11 Screw, HH 3/8-16 X 2-1/4 .......ccoceuveneeenn. 2 45 | 109-4077 Pulley, Idler.........cooiiiiiiiieeieeeee 1
% 323-11 Screw, HH 3/8-16 X 2-1/4 ........coccuvveeeen.. 1 46 | 1-603496 Bushing, Idler..........ccoooiiiiiiiiie 1
2<> | 98-5975 Woasher, Spring Disc 3/8............ccceeveee. 11 47 | 103-8599 Spring, EXtENSION........ccccoviiviiiiiiiiee, 1
® | 98-5975 Woasher, Spring Disc 3/8..........c.ccceevueee. 13 48 | 109-1296 Kit, Idler Arm (109-1208-03) W/Brgs ...... 1
3 103-3506 Seal, Single Lip ..., 1 49 | 1481 Zerk, 45° 1/4-28 ......oooeeiiiiiiieeeee 2
4 1-513034 Bearing, PiVOt...........occouviiiiiiiiiieeee 2 50 | 98-5961 Screw, HH 3/8-16 x 4 Gr8
5 | 302-19 Zerk, 1/4-28 Str 51 | 323-9 Screw, HH 3/8-16 x 1-3/4.
6 | 1-414143 Asm, Bellcrank (1-412285-03) W/Brgs 1 52<-| 1-809069 Screw, HSH #10-24 X 7/8.......cccccocvvennnn
7 | 322-6 Screw, HH 5/16-18 X 1-1/4 ........ccccueenee 1 53<-| 1-323365 Chain, Cold Start .........cccoceeeviiieniieenns 1
8 | 321-6 Screw, HH 1/4-20 X L..ccoovveiiiiiieiiiieene 2 54<-| 3256-14 Washer, #10 Std.........ccccovviiiiniiiieiiieene 1
9 | 32128-33 Nut, Whizlock 1/4-20.........cccoceviiiniennnnn. 4 55<-| 3296-2 Nut, Nyloc #10-24 ......ccoocviiiiieiiiee, 1
10 | 1-523498 Spring, Motion Control . . 1 56 | 1-807272 Key, 5mm x 5mm x 25mm ...........ccceeeee. 2
11 | 103-7398 Spring, Belt Tension...........ccccccoviiieeenn. 1 57V | 1-803050 Setscrew, 5/16-18 X 3/4 ...............ccc.. 4
12 | 1-543007 SPACEN ...viiiiiiiiiiiii e 1 58 | 109-1057 Belt, Pump Drive........cccceevviiiiniiccnn. 1
13 | 1-213069 WaShEr ......oovvviiiiiiiiieieeeeeeeeeeeeeeeeeeee 1 594 | 1-413010 Sheave, Pump Drive.........cccccceoeiivneennn. 2
14 | 3296-29 Nut, Nyloc 5/16-18 .........ceeveiiiiiiiieeeeane 60 | 103-6317 Belt, Blade Clutch .........ccccooociiiiiiinniins 1
15 | 3256-4 Washer, 3/8 Std ....... 61 | 1-807259 Key, 1/4x1/4 x 1 .1
16 | 3290-357 Nut, Whizlock 3/8-16 62+ | 103-6308 Sheave W/Shaft.........ccccoveiniiniienien. 1
17 | 1-413282 LINKAGE ... 1 63+ | 1-413111 Bearing, ClUtCh .........ccooiiiiiiiiiic, 2
18 | 1-806003 Hairpin, COotter........cccevviieiniiee e 1 64 | 32120-8 Ring, Retaining ........ccccoocveevieeiiiieen, 2
19 | 109-1297 Asm, Deck (103-7345-01) W/Decals ...... 1 65 | 1-413012 Spacer, Bearing.........ccccvevveeiiiieiiiieanns
20 | 3234 Screw, HH 3/8-16 x 3/4 ... 2 66 | 1-523157 Washer, Spacer.........

21 | 1-633068 AN e 1 67 | 1-413049-01 Plate, Clutch Pivot
22 | 32128-20 Nut, Whizlock 5/16-18............ccovcuveennnne. 15 68 | 322-5 Screw, HH 5/16-18 X 1.......coovcvvveiiniennnns 6
23 | 1-303334 Woasher, Spring Disc 5/16....................... 5 69 | 1-413207 Pivot, Bearing .........ccccoevcviiniiiciiiic, 2

24<>| 1-322110 WiId, Belt Guide.........cceeeeeeeiiiiiiiiieeee 1 70 | 1-414418 Asm, Clutch Arm (1-412417-03)

25<-| 322-7 Screw, HH 5/16-18 x 1-1/2 W/Bearings..........
® | 322-7 Screw, HH 5/16-18 x 1-1/2 71 | 1-413235 Washer, Spacer

26<- | 322-9 Screw, HH 5/16-18X 1-3/4.........cccuvveeeen.. 1 72 | 1-412138-03 WId, PiVOt PiNn .....ccoiiiiiiiiieiiiiiiieeeeees 1
27 | 3256-3 Washer, 5/16 Std .........ccccceeiviiiiiieieeene 2 73 | 322-3 Screw, HH 5/16-18 X 3/4........cccoevcuuveeenn. 3

28<-| 1-323366 RING, SPIt ...ooiiiiiiiiiieiee e 74 | 1-413062 Band, Brake........cccccoceiviiiiniiieiiiie, 1
29 | 3296-39 Nut, Nyloc 3/8-16 ..... 75 | 323-8 Screw, HH 3/8-16 x 1 1/2. e 2

30<~| 323-6 Screw, HH 3/8-16 x 1 76 | 103-6310 WId, Belt Guide.........cccuveeriiiiiiiiieiiiene 1
x| 323-6 Screw, HH 3/8-16 X L.....cceeevvuveeeniiiennns 10 77+ | 1-412031 Sheave W/Drum (36" & 52")......cccccuveennn 1
31 | 1-412080-01 Mount, Wheel Motor (36”) ........cccceveveenne 2 1-412028 Sheave W/Drum (48”) .....ccceveviveeiiineennns 1

1-412082-01 Mount, Wheel Motor (48"& 52%).............. 2 78V | 1-800521 Screw, HH 3/8-24 X L.....cccvvvvieieiiniens 1
32 | 323-6 Screw, HH 3/8-16 x 1 ...8 79 | 1-413009-01 Plate, Guard .................
33 | 1-602997 Hub, W/STUAS.....c.cooiiiiiiiieiiieeeeee 2 80 | 103-2056 Shield, Trailing
1-633926 Stud, Wheel 1/2-20 ........cccceeeeeiiiiiiien. 8 81 | 1-413510 Clip, LoOM 1/2 ..o 2
34 | 1-413473 Asm, Wheel & Tire (36")......ccceevvvveennnnn. 2 82 | 1-413511 Hanger, Drag Shield ............cccccocovveeeee. 2
1-413474 Tire 16 X 6.50-8 (36") ..ceeevviiriiieieeeeeinnes 2 83% | 103-3442 Battery, Cover (1-543891) W/Decal ....... 1
1-613263 Asm, Wheel & Tire (48" & 52”) .... .2 84% | 1-543792 Wingnut, Nyloc 1/4-20
1-613264 Tire 16 x 7.50-8 (48" & 52") ..ccovuvvverinennnn 2 85% | 1-413541 Trim-Lok, 1/8 X 5...uvviiiiiiiiieieieceie
1-603715 WhEEl ..o 2 86% | 103-1098 Stand W/ Trim-LoK..........ccccovviiiininnnnns 1
35 | 242-50 Nut, Lug 1/2-20 ..ccoeiieiiiieeiiiee e 8 87% | 1-543882 Bolt, Hold DOWN .........ccoviiiiiiiieiiiieeee, 2
36 | 32136-5 Nut, Slotted 3/4-16 ..........eevvivveeriieeennnen. 2 88 | 323-7 Screw, HH 3/8-16 x 1 1/4
37 | 1-806800 Pin, Cotter 9/64 x 1-1/2 ............ .2 89 | 32120-10 Ring, Retaining ................
38 | 1-807264 Key, L/4 X /A X 2-5/8 ......oovviriiiiiiee 1 90 | 1-807019 Key, Woodruff 1 x 1/4 ...
39+ | 103-6309 Asm, Drive Sheave ..........cccooeeveeerrneen. 1 91 | 103-3504 Bearing, Spherical ........
40 | 1-603609 BUSHING......coeereieieiieieeeeeee e 1 92 | 106-7159 O-RING ..
41 | 1-373034 WaASHET ..o 2 93 | 103-5677 SPACET ... 1
42 | 1-603610 Washer, Spring Disk 7/16....................... 2 94 | 103-3505 Seal, Double, Lip ..o, 1
43V | 3212-10 Screw, HH 7/16-20 X 2-1/2........cccouvene. 1 95 | 103-2916 Guard, TOP ..o
44 | 3256-24 Washer, 3/8 SAE .......ccoooniniininieineas 2 96 | 95-5975 Washer, Spring Disc
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
<> Manual start only.
®  Electric start only.
V Use Pro-Lock (nut type, Part no. 1-840022, 5 ml tube): + Apply antiseize:
= on setscrew threads. = between engine crankshaft and pump and blade drive sheave.
= on sheave retaining bolt in engine crankshaft. = between sheave w/shaft and bearing bores and sheave w/drum.

on sheave retaining bolt on clutch arm.

between pump shafts and sheaves.




ENGINE DECK GROUP

17 HP KAWASAKI
ELECTRIC START

B—= i

M
26 (REARLEFT ﬂj 16 16
(ENGINE BOLTS) ENGINE BOLT- e
P MANUAL START .~
T ONLY) 32
' ‘ 16 %8 Torque To
o o 5 ¥ 30-35 fidbs
- %
" Install open end
of seal outward
37

1 Torque To
(BELT GUIDE- 100 ftbs
MANUAL START
ONLY)

10



ENGINE DECK GROUP (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-323245 SPIING ceeeeeiiiie et 1 38 | 1-403180 Screw, HH 5/16-18 X 1 3/8........ccccvvenne 2
2 | 32128-20 Nut, Whizlock 5/16-18............cccevcveennnnn. 20 39V | 1-809056 Screw, SH Shid 5/16-18 x 1 3/8.............. 2
3 | 3296-29 Nut, Nyloc 5/16-18 ..........coeviuveeiiieiennnne. 2 40 | 3256-24 Washer, 3/8 SAE ........ccccovviiiiiiiieiiee 4
4 | 1-613089 Tab, Spring Extension.............cccccevveeenne 2 41 | 1-413151 KNOD ... 1
5 | 1-603693 Spring, Extension 2 42 | 1-323161 Spring......

6 | 110-4897-01 Shield, Hydro .........cccccovveiiiieiiiiiienineennn 2 43 | 103-2085-03 WId, Brake (36")

7 | 323-16 Screw, HH 3/8-16 X 4 ...cc.uevevviieeeiiiees 6 103-2004-03 WId, Brake (48" & 52") .....ccvvveviiiviennnen. 1
8 | 302-19 Zerk, 1/4-28 Str 44 | 109-0877 Asm, Oil Drain W/Plug .. 1
9 | 322-3 Screw, 5/16-18 x 3/4 45 | 109-1012 PlUG .o 1
10 | 1-805005 Woasher, Lock 5/16 Heavy ...................... 4 46 | 1-413492 Linkage, Upper Brake ............ccccceeennnee. 1
11 | 3256-2 Washer, 1/4 Std ........cccoovverieenieieenn, 6 47<-| 323-23 Screw, HH 3/8-16 X 4 1/2.......c.cocvevnnee. 1
12 | 3290-357 Nut, Whizlock 3/8-16............cccccvvvvveennnnn. 15 ® | 323-16 Screw, HH 3/8-16 X 4......ccoevvvveviennenne. 1
13 | 1-323195-01 Spacer, Shield..........ccccoeveiriiiniiiieennn 4 48<- | 3296-39 Nut, Nyloc 3/8-16......ccceveeeriiiiiiieeniene 2
14 | 1-633102 Bearing, Side Flange...........cccccoccuveennnne. 2 ® | 3296-39 Nut, Nyloc 3/8-16........ccccvveiriiiiiiiiienee. 1
15 | 1-323197-01 Spacer, Shield.......... 49 | 103-1148 Rod, Drive Lever........

16 | 1-603737 Bolt, Neutral Return 50 | 323-8 Screw, HH 3/8-16 x 1 1/2

17 | 103-0265 Spring, Neutral Return .........c.ccooovieeeenn. 2 51 | 103-1167 Joint, 3/8 LHBallEnd .............ccocvvvenen. 2
18 | 1-603735 Bushing, Nylon..........ccoccviiiiiiiiniicc. 2 52 | 103-1166 Tube, Pump Link Spacer ..........c.cccccee.e 2
19 | 3219-2 Nut, HeX 5/16-24........c..uvveeeeeiiiiiieeeeeee 7 53 | 3220-16 Nut, Jam 3/8-24 LH........ccccooviiiiiieeene 2
20 | 1-303105 YOKE oo 2 54<-| 323-16 Screw, HH 3/8-16 X 4....ccvvvveieeeeeiiieen. 1
21 | 1-808280 Clevis Pin, 5/16 X 1 .....coccuvviieeeeeiiiiieenn. 2 % 323-23 Screw,3/8-16 X 4 1/2....cooveeeieeeieiiien. 1
22 | 1-806003 Hairpin, Cotter.........oocviiiieeiiiiiiieeeeeee 5 55 | 1-303020 Grip, LEVEN ..ccii i 1
23 | 3220-2 Nut, Jam 5/16-24 ........cccceeeeiiiiiiieeeeee 2 56 | 323-9 Screw, HH 3/8-16 X 1 3/4.......cccovvuvneenn. 2
24 | 1-413350 Rod, CoNntrol.........ccoooiiiieiieiiiiiieeeeeee 2 57 | 3234 Screw, HH 3/8-16 X 3/4.......oeveviiiiiiiannnn. 3
25 | 1-412203-01 WId, Crank 58 | 103-3495 Lever, Park Brake

26 | 1-633131 Yoke, Brake Linkage (1-412501-03) W/Decals...........cccuveennne 1
27 | 3256-23 Washer, 5/16 SAE.........cccccocieeiiiieeennnnn. 7 59 | 1-414504 Asm, ParkBrake Bracket (1-412502-03)
28 | 1-603676 Swivel, ShOrt.......ooeiiiiieiieee 2 W/BUSNINGS ... 1
29 | 1-800016 Bolt, HH 5/16-18 x 1-1/4 Tap..........c....... 2 60 | 1-413347 Sleeve, BUshing.........ccccooveiviieiiiicns 2
30 | 1-413489 Linkage, Lower Brake ............ccccceeennen. 1 61 | 1-413344 Bushing, PiVOt.........ccccoviiiiiiieiiiieee, 1

31V | 1-803022 Setscrew, 5/16-18 X 5/8.........cccccvevreennne. 2 62 | 323-10 Screw, HH 3/8-16 X 2......ccoevcvveiienene. 1
32 | 103-1190-01 WId, Arm LH ...oooiiiiiiiiiieiieeeeeee 1 63 | 1-414508 Bellcrank, W/ Bushings.............ccccceeveee. 1
33 | 103-4796-01 WId, Arm RH .....coooiiiiiiiiiiiieeiieceiiee 1 64 | 1-303548 Bushing, PIastiC .........ccccceeenieeiiiiienen. 1
34 | 3218-3 Nut, Jam 3/8-16 .......ccevvuvveeriieeiiieeeiien. 1 65 | 32128-21 Nut, 3/8-16 Flanged Side Lock............... 1
35 | 322-6 Screw, HH 5/16-18 x 1-1/4 3 66 | 103-2399 Pin, Clevis Spring 3/8 .1
36 | 3272-5 Pin, Cotter 3/32 X 1/2 ....ccvvviieieiieee 2 67 | 3218-2 Nut, Jam 5/16-18 .......ccceevvvereerriciieenieene 2
37 | 1-603903 SPACEN ..t 1 68 | 1-643312 Clip, LOOM .eiiiiiiiiiiiiieeee e 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

VvV Use Pro-Lock nut type, Part No. 1-840022 (.5 ml tube) on shoulder bolts & setscrew threads.
<> Manual start only.
Electric start only.

x

11




 oworan
! Torque To

i 20-24 ft-lbs

i /@/ Torque Into
P4 44 Engine

| 25-29 ftbs
W

- -

ENGINE DECK GROUP (cont.)

12




ECS UPPER HANDLES and CONTROLS

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303020 37 | 3220-3 Nut, Jam 3/8-24
2 1-414234 38 | 322-10 Screw, 5/16-18 x 2
3 | 3256-4 39 | 1-603716 Washer, Friction DiSC...........cccocuvvevcinnnne 1
4 | 323-11 40 | 1-323244 Washer, Friction...........ccccooiiiiiieninniinnes 2
5 | 322-9 Screw, HH 5/16-18 x 1 3/4 ........ccccuvvenne 2 41% | 109-4650 Asm, Console (109-4649-03)W/ Decals .. 1
6 | 3296-39 Nut, NyloC 3/8-16 .......cccvviiriiiiiiiiene. 1 < | 109-4651 Asm, Console (109-4649-03)W/ Decals .. 1
7 1-806003 Hairpin, Cotter.........oooiiiiieeeiiiiiiieeeeeeee 3 42 | 103-0773 WiId, Speed Shift..........ccoooviiiiiiiiiniiines 1
8 | 103-1149 Link, Blade Engagement............c...c....... 1 43 | 103-0423 Knob Nyloc 3/8-16 .........cccccevvviiiiiiennnn 1
9 | 1-413279 Turnbuckle ... 1 44 | 3296-29 Nut, Nyloc 5/16-18........cceevviieeiiiienne. 4
10 | 3217-7 Nut, HeX 3/8-16........ccevvvreeiiiieiiieieainne. 1 45 | 1-323245 Spring, Compression
114 | 103-1566-03 WId, OPC Lever LH...... 1 46 | 3256-23 Washer 5/16 SAE
12v | 1-803322 Setscrew, 5/16-24 X 5/16...........ccccvenee. 2 47% | 321-3 Screw, HH 1/4-20 x 5/8
13 | 1-303365 Bushing, Nylon..........ccoooveiiiiiiiniiee, 2 < | 321-3 Screw, HH 1/4-20 X 5/8.......ccocooveiiineens 12
14 | 103-0769-03 WId, OPC Lever AXle .........ccocuveeeiineennnns 1 48 | 1-413225 Rod, Speed Control .............cceevieeennen. 1
15 | 1-303363 Spring, Opc Extension ...........ccccovcveene 1 49 | 3220-2 Nut, Jam 5/16-24 ......coovvviiiiiieiiiieee. 1
164 | 103-1567-03 WId, OPC Lever RH........ccoocvveeiiiieeen. 1 50 | 1-303105 YOKE oottt 1
17 | 1-807513 Bolt, Carriage #10-24 X 1/2 .......ccccevue.e. 2 51 | 1-808280 Pin, Clevis 5/16 X L ......ccccevvvieeeiiiiennee. 1
18V | 103-2605 Fitting, Fuel Bulkhead W/Strainer...........1 52 | 109-0346 Cap, Fuel........ccceeee.
19 | 109-3958 Cable, Throttle .........ccccooviieiiiiiiiiiies 1 53 | 103-2893 Asm, Fuel Tank W/Fitting
20 | 3296-2 Nut, Nyloc #10-24 ......cccceveviiieeiieeee. 2 544 | 1-633023 Stud, Fuel Tank ........ccccovviiiniiiiiiies 2
21 | 103-0770-03 WId, ECS Upper Handle............c.ccoccne. 1 55 | 1-633349 Spring, Fuel Tank .........cccoceviieiiincnns 2
22 | 103-0815 Grip, Handle Bar ...........cccccceeeiiiiiineenn. 2 56 | 1-805005 Washer, Lock 5/16 Heavy............c.ccuue. 2
23 | 1-413152 Bearing .......cccuveeiiiiiiiee e 4 57 | 322-3 Screw, HH 5/16-18 X 3/4........cccevvuuvenenn. 2
24 | 103-2466-03 Lever, Drive LH........cccccooiiiiiiiiiiiee 1 58 | 103-1796 Cable, ChoKe........cccceeeiviiiiiiiieeeieeen 1
25 | 103-0027 Bushing, Drive Lever........cccccovciieeeeennn. 2 59 | 103-1797-01 Bracket, Choke Cable............................ 1
26 | 321-14 Screw, HH 1/4-20 X 2 3/4 .....cccovviniieene. 2 60 | 1-303077 Clamp, Fuel Line.......ccccooiiiiiiiiiiiiiennn. 4
27% | 32128-33 Nut, Whizlock 1/4-20 ........cccovviiiiienennnnnn. 12 61 | 109-0306 Hose, Fuel Line 6” .......ccoeveeeiiiiiiiieeeene 1
< | 32128-33 Nut, Whizlock 1/4-20.... .14 62 | 1-603770 Valve, Fuel.................
28 | 103-0464 Pin, Spring 1/8 X 1/2.......ccoeiiiiiiiiieeeane 2 63 | 109-0293 Hose, Fuel Line 8.5”
29 | 3256-22 Washer 1/4 SAE ........cccooeeeeiiiiiiieieeeee 10 64 | Kawasaki PN 41019-1055 Filter W/6” Fuel Line..... 1
30 | 1-303435 Washer, Spring Disc 1/4..........cccccceeennne 6 65 | 3296-47 Nut, Nyloc 5/16-18 Thin ...........ccccceeennee 2
31 | 103-1371 Asm, Thumb Latch RH (Shown)............. 1 66 | 1-303287 Tie, Cable 5 1/2 ..o 1
103-1372 Asm, Thumb Latch LH (Not Shown)....... 1 67 | 103-2513 Asm, Drive Lever RH ..........ccccocvieiinnenne 1
32V | 103-0235 Screw, HH 1/4-20 x 1-1/8 W/Nylon......... 2 103-2514 Asm, Drive Lever LH..........ccccocieninnnne 1
33 | 103-2465-03 Lever, Drive RH ......ccccceeiiiiiiiiiiciie, 1 68 | 103-2463 Balljoint.......ccoviiiiiiiiieiieee e 2
34 | 3290-357 Nut, Whizlock 3/8-16............cccccvvvvvrennnnn. 4 69 | 103-0503 Bracket, Shifter Slide .............ccccocveiiene 1
35 | 98-5975 Woasher, Spring Disc 3/8..........cccceevunee. 4 70 | 103-0489-03 Bracket, Opc AXIE ......coeviuveiiiiiieiiiienne 1
36 | 323-6 Screw, HH 3/8-16 x 1 71 | 3219-3 Nut, Hex 3/8-24
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
vV Use Pro-Lock nut type, Part no. 1-840022 (.5cc tube) on setscrew threads, on thumblatch screws and on fuel fitting.
+ Use Pro-Lock retaining type, Part no. 1-840023 (.5cc tube) on inside of bore of OPC hub and on fuel tank studs,
where studs are inserted into tank.
<> Manual start only.
% Electric start only.

13




ECS UPPER HANDLES and CONTROLS

14



ELECTRICAL GROUP

Item | Part No. Description Qty.
1 1-543070 Switch, Ignition .............c........ 1
1-603511 Key, Ignition...........cccocveeennee. 1
103-2106 Key, Exmark Logo ................. 1
2 1-303335 Tie, Plastic Large
3 321-3 Screw, HH 1/4-20 x 5/8.......... 2
4 3296-42 Nut, Nyloc 1/4 20
5 1-323442-01 Bracket, Fuse ...........ccccceeeene
6 1-816001 Fuse, 20A......ccoviiiiiiieiie
7 321-4 Screw, HH 1/4-20 x 3/4.......... 5
8 1-613198 Module ......cocvvieiiiiiiiieeee 1
9 3256-22 Washer, 1/4 SAE.................... 1
10@ | 103-2006 Harness, Wiring..........cccccc..... 1
11 | 109-9415 Cable, Solenoid/Starter +....... 1
12 | 32128-33 Nut, Whizlock 1/4-20..............
13 | 109-7628 Cable, Battery +.........
14 | 1-513075 Switch, 12V Solenoid.
15 | 1-543393 Insulator, Solenoid +..
16 | 1-603727 Clip, LOOM ..cooiiiiiiiiieeiiiieene
17 | 109-2407 Insulator, Battery + ............... 1
18 | 1-303287 Tie, Cable......cccooveviiiecis 2
19 | 1-413540 Battery Cable............cceeeneee. 1
20 | 1-513152 Switch, N.C.....ooovviiiiiiiien, 1
21 | 3290-500 Screw, PPH #10-24 x 5/8 ...... 8
22 | 3219-14 Nut, Hex #10-32 .........cccoeenee.
23 | 3253-4 Washer, Lock 5/16.....
24 | 3220-2 Nut, Jam 5/16-24 .......
25 | 3253-17 Washer, Lock 3/16.....
26 | 3256-2 Washer, 1/4 Std.........
27 | 1-633181 Plate, Tapped.........ccccvveennne.
28 | 103-0498 Nut, Ignition Switch................ 1
29 | 1-513051 Switch, N.O. ..o 2
30 | 1-633111 SwitchN.O/N.C. ....ccoeerrnn 1
® Use dielectric grease on all electrical connectors.
Item | Part No. Description Qty.
1 | 3290-500 Screw, HH #10-24 x 5/8......... 8
2 1-513051 Switch, N.O. ....ooiiiiiiiieene. 4
3 1-633181 Plate, Tapped..........ccovveennen. 4
4 1-303287 Tie, Cable 51/2....cccccccuevnnne 5
5 1-323229 Clip, Loom 3/8 ......ccccovvrnrnnn 1
6 103-2005 Harness, Wiring..........cccccceue 1
7 1-805004 Washer, Lock 1/4 Heavy........ 1
8 1-323430 Module, Interlock ................... 1
9 3296-42 Nut, Nyloc 1/4-20................... 1
10 | 3256-22 Washer, 1/4 SAE ................... 1
11 | 3214 Screw, HH 1/4-20 x 3/4.......... 1
12 | 1-403121 Switch, On/Off ... 1
1-603511 Key, Ignition...........cccocvveennne. 1
103-2106 Key, Exmark Logo ................. 1
13 | 3256-14 Washer, #10 Std.................... 1
14 | 1-303335 Tie, Cable 75/16........ccccue.. 2
15 | 103-0498 Nut, Ignition Switch................ 1
16 | 1-413510 Clip, Loom 1/2 .....cooviiiieeennn. 1
17 | 33114-016 Screw, HH M8-1.25 x 16mm.. 1
18 | 33113-016 Screw, HH M6-1.00 x 16mm.. 1

15

ELECTRIC START

MANUAL START

ENGINE



WIRING DIAGRAMS

TRANSMISSICN SWITCH
N.O.

=

{

15 & 17 HP KAWASAK|

PARK BRAKE SWITCH
NO.
BLADE SWITCH /
NO. Ry
SAFETY INTERLOCK MODULE \
BLUE ]
ORANGE
YELLOW
GREEN
RED OPC SWITCH &
RED N.O.
BLACK
BLACK %\/
BROWN
~. ~
g
CONNECTORS ARE VIEWED FROM WIRE END KEY SWITCH
m:g'_ - uggmﬂ g',;gﬁED GROUND ENGINE KILL
ENGINE
SAFETY INTERLOCK MODULE
EQLE SWITCH NEUTRAL SWITCH
- N.CAN.O.
PARK BRAKE SWITCH
NC.
3 OPC SWITCH
% w NO.
£\
il
GREEN
BLACKMHITE STRIPE GREEN
ENGINE ___ BLACK B / BLACK == KEY SWITCH
ENGINE  SOLENOID P VIOLET CRANGE ORAGE
GROUND G LTBLUE BRow WHITE
[ WHITE
‘ SOLENOID + Oz RED RED
[ E—r——
ENGINE {3---- - = SOLENOID vioLeT oW
REGULATOR
ENGINE KILL
KEY CIRCUIT
POSTION _WAE ey
CONNECTORS ARE VIEWED FROM WIRE END GRouD oo
N.C.= NORMALLY CLOSED OF ENGINEKILL
N.O. =NORMALLY OPEN o | T
REGULATOR
START| BATTERY EATI'ERY
;T)RT REGULATOR

16




DECALS

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-2242 Decal, ECS Instruction LH 16 | 1-413214 Decal, Tracking
2 | 103-2243 Decal, ECS Instruction RH 17 | 1-553049 Decal, Mower Deck
3 1-303520 Decal, Trivantage.........cccccceeeviiiivieeenennnne 1 18 | 1-323411 Decal, Commercial 36............ccccvvvvvnnnns 1
4 109-3148 Decal, Bolt TOrque .........ccceevviiivieeeennnne 1 19 | 1-403131 Decal, Commercial 48............ccccvvvvvnnnns 1
5 | 1-303508 Decal, Discharge Warning............c......... 1 20 | 1-403132 Decal, Commercial 52............cccccuvveeennne 1
6 1-413421 Decal, Indicator............cocevvvveviiiieieeeiennn, 1 21 | 1-403143 Decal, Sulky Warning..........cceccuveeeeeenne 1
7 103-2103 Decal, Park Brake ...........ccoovvvvveevieeenennn. 1 22% | 1-513747 Decal, Battery .......ccccooeovvveeeeeiiiiiiiieeeee 1
8% | 103-1976 Decal, Ecs Console...........c.coceeeviveennnnn. 1 23 | 103-4935 Decal, Drive Wheel Release. .................. 1
9 | 1-523552 Decal, Hydraulic Tank............cccccveevnnee. 1 24 | 98-5954 Decal, Missing Cover (36”).........ccccceuuuee. 1
10 | 103-2939 Decal, Tthp Model.........c.cccovveiiiiniennnn. 1 98-5954 Decal, Missing Cover (48" & 527) ........... 3
11 | 103-1798 Decal, Throttle 25 | 1-413206 Decal, Belt Routing (36”)
12 | 103-2882 Decal, Exmark Logo 26 | 1-413327 Decal, Belt Routing (48" & 52")
13 | 1-303517 Decal, Belt Drive ........ccccceeviiveeiiiieenee. 1 27 | 1-403005 Decal, Danger.........ccccouvveeinieeeiieeenee. 2
14<-| 103-1977 Decal, Ecs Console..........ccoceeeiiveeennnen. 1 103-2461 Decal Kit
15 | 103-2076 Decal, Caution Hot Surface.................... 2
<> Manual start only.
%  Electric start only.

17




DECALS
4 5
\
A WARNING

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

Lubricate Blade Bolt
threads with copper based
antiseize or grease
and torque to
55-60 ft-lbs (75-81 Nm)

-TENSION INDICATOR
CHECK HOURLY FORTHE
FIRST 4 HRS.
CHECK DAILY THEREAFTER

03508

<ECSP

ENWANCED CONTROL SYSTEM

ALIGN BOLT WITH TENSION
INDICATOR 1/16"

ENHANCED CONTROL SYSTEM

HYDRAULIC OIL - USE ONLY
MOBIL 1 SAE 15W-50
SYNTHETIC ENGINE OIL

FILL TO TOP OF BAFF

A CAUTION
oA HOT
SURFACE

RELEASE
Py A WARNING
- Read operalor's manual belore operating
~ Do NOT operate unless trained to safely
operale this machine.
- Do NOT operate withaut shields, guards, and
safety devices in place and working.
~ Do NOT carry passengers.
* Clear area of debris before mowing.
- Before leaving operator's position
- Lock drive levers in neulral lock position
- Disengage PTO.
- Shiftspeed control lever to neulral,
- Engage park brake.
- Shut off engine and remave key beore
adjusting, servicing, or clsaning
: Use extreme caution when operating 0n slopes.
- Do NOT operale an slapes greater than 20,
-Mow across slope - NOT up and down.
Do NOT mow et slopes.

4 DANGER

* Throw objecs or blade contactcan
cause serious Injury o death.

* Keep ol people and pes outol ~ T=~
area when mowing.

* Avaid blades unless blades and
engine are stopped

LT E

A CAUTION

1031798

13 14

A WARNING

[ 74 OPEN BELT DRIVE!
STOP ENGINE BEFORE
REACHING UNDERNEATH.

1303517 )

=

A WARNING

- Read operator's manual before operating
+Do NOT operate unless trained to safely
operats this machine.
Do NOT operate without shields, guards, and
safely devices in place and working
+Do NOT cary passengers
 Clear area of debris before mowing.
- Before leaving operatr's position
 Lock drive levers in neutral lock position
- Disengage PTO.
Shift speed contro |
Engage park brake.
« Shut off engine and remove key before
adjusting, servicing, or cleaning
; Use extreme caution when operating on slopes.

16

+ Thrown objects or blade contact can
cause serious injury o dealt

* Keep all people and pets out of
area when mowing

+ Avoid blades unless blades and
engine are stopped.

(TRACKING L{%5)R =

T o neutral

17

4 Do NOT operate on slopes greater than 20,
ANTI-SCALP ROLLER Maw across slope - NOT up and down. A CAUTION
ADJUSTMENT ~Do NOT mow wet slopes.
20
ROLLERS IN POSITIONS SHOWN FOR 34" (19 mm)
DISENGAGE BLADE CLUTCH, SHUT OFF
ENGINE AND REMOVE KEY BEFORE MAKING GROUND CLEARANGE.
ADJUSTMENTS, SERVICING OR CLEANING DECK : CUTTING HEIGHT
! INCHES(mm)
CUTTING HEIGHT ADJUSTMENT !
: 3
15(38)  CUTTING | :
2061 HEGHT 3o 2 2
3.0(76)  INCHES (mm) | £op uaXiMUM FLOTATION, ROLLERS UAY B 21
DECK }gﬁg )y POSITIONED LOWER, BUT MUST MAINTAIN A MININUM
SUPPORT PIN - (OF 1/4" (6.4 mm) GROUND CLEARANCE. NEVER POSITION Y
L 4519 THE ROLLERS TO SUPPORT HOWERDECK. A WARNING A WARNING
= O BATTERY CONTAINS SULFURIC AGID, AVOID CONTAGT  OR USE BOOSTER GABLES OR ADJUST POST GONNECT-

Use Only Exmark Riding L IN EVENT OF AN
Attachments. Use of Other ENT FLUSH WITH WATER AND G/

IMMEDIATELY. KEEP OUT OF REACH OF CHILDREN,

IGARETTES, FLAME:
COULD CAUSE BATTERY TO EXPLODE. DO NOT CHARGE

25

Riding Attachments May
Create a Hazardous Condition
Resulting in Injury. .,

DRIVE WHEEL RELEASE A DANGER DANG ER
) [ ADANGER _|
STATIONARY FRONT OF
o0 o i ower O~
l@ u THIS UNIT WHEN COVER IS NOT IN PLACE. \ MOWER STATIONARY e
o 1. 13004 IDLERS 413093 48"
Use 5/8 wrench " 413308 52"
O turm sounterclockis o elase

Do not over-tighten

a5

4106

Ta13927

18




HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-603991 15 | 103-4019 Asm, Case Drain HOSe ..........ccccecvvrnenne 1
1-603919 16 | 109-4180 Element, Oil Filter ..........ccoovvvviviiiiiene 1
1-603992 A | 1-523541 Element, Oil Filter(Winter)...........c.......... 1
2 | 1-603718 17 | 103-2889 Asm, Filter Head
1-000138 103-1912 Adapter, Straight
1-000119 1-603921 O-RiNG..c.vverveirieiiieine
3 | 103-2191 Spacer, Hydraulic Tank 18 | 321-3 Screw, HH 1/4-20 x 5/8
4 | 32128-33 Nut, Whizlock 1/4-20........cccccceeviniennnnn. 2 19 | 1-805004 Washer, Lock 1/4 Heavy...........ccccccueee. 2
5 | 1-603990 20 | 109-4987 Pump, Hydro.......ccocoeeiiiiie, 1
1-603920 103-2664 Kit, Input Shaft 10A ......cccccoeeiiiiiiiieeene 1
1-603992 94-6922 Kit, Thrust Bearing 10A ...........cccoeevnee. 1
6 | 103-1799 103-2666 Kit, Cylinder Block 10A .........cccccovvennnn. 1
1-603921 105-6184 Kit, Overhaul Seal .............c.coceevciiennnnn. 1
7 103-1802 21 | 321-15 Screw, HH 1/4-20 X 2 1/2.....ooeeeeiiiiieen. 2
1-603921 22 | 103-2959 Hose, Charge .......cccveeeeeiiiiiiiiieeeeees 1
8 109-4988 23 | 103-1807 Elbow, 45° .. A
103-2664 1-603921 O-RiNG . 1
94-6922 24 | 3256-22 Washer, 1/4 SAE .......ccccceeiiiiiiiieaeeeies 2
103-2666 25 | 103-1988 Clamp, Hose 11/16.......ccccvveeeeeeiiiiiennn. 3
105-6184 26 | 103-1716 Clamp, HOS€ 17/32 ...cccooiiiiiiiiiiiiiien. 3
9 | 3290-357 27 | 103-1801 Adapter, Straight..........cccccocvviniieiinnene 1
10 | 3256-3 1-603921 O-RiNG ...eviiiiiieeeee e 1
11 | 323-7 28 | 103-7615 Asm, Cap W/Gasket ..........ccccevcuveeiinnenne 1
12 | 1-613034 Hose, Hydro.........ccoeeiniieiniiieciiecee, 2 29 | 103-1949 Gasket, Reservoir Cap...........coceevvieeeenns 1
13 | 1-323241 Hose, Hydro........ccccceeiniieiiiiieciiecee, 2 30 | 103-1947 Asm, Reservoir W/Decal...........c.cc.coee.. 1
14 | 103-3914 Asm, Charge Hose

Exmark black touch up spray paint — Gloss black.
A Use only for operation below 32°F (0°C).

19




HYDRAULIC GROUP

20



NOTES

21



SERVICE RECORD

Date

Description of Work Done

Service Done By

22




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM ROLL OVER PROTECTION SYSTEM (ROPS)

DECK LIFT ASSIST KIT
HITCH KIT
LAZERLOCKER
LIGHT KIT

MICRO-MULCH SYSTEM

SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM

OPERATOR CONTROLLED DISCHARGE ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE

DUAL-TAIL WHEEL
FLOOR PAN EXTENDER
HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM

SNOWBLOWER
SUN SHADE
TRASH CONTAINER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB

ROTARY BROOM

WALK-BEHIND ACCESSORIES

GRASS CATCHER
LAZERLOCKER
MICRO-MULCH SYSTEM

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Model No.

Serial No.

© 1997—2008 Exmark Mfg. Co., Inc.
Industrial Park Box 808

Beatrice, NE 68310

All Rights Reserved

www.exmark.com

TURF STRIPER
STANDON

Date Purchased

Engine Model No. and Spec. No.

Engine Serial No. (E/No)

Part No. 4500-210 Rev. C

(402) 223-6300

Fax (402) 223-5489 @Ha o
Printed In USA.




